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CUSTOMER NAME: YIWU PRIOR OUTDOOR PRODUCT CO., LTD.
ADDRESS: #3508, BUILDING A, WANDA PLAZA, CHOUJIANG STREET, YIWU
CITY, ZHEJIANG PROVINCE, CHINA 322000

Sample Name : AERIAL FABRIC

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Test Required : Tensile Test
Date of Receipt : Feb 05, 2021
Testing Start Date . Feb 05, 2021
Testing End Date : Feb 10, 2021
Test result(s) :  For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Service (Shanghai)Co., Ltd.

/ZM’C— Hu

Kant Xu
Authorized signatory
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Tensile Test:

Test Method: Per client’s requirement

Step 1. Fix the sample on the test equipment, please see the test photos;
Step 2. Drawing at the certain rate until the sample was broken;

Step 3. Check the location of fracture and record the force.

Test Result(s):

SHIN2102008692ML
Feb 10, 2021
20of 3

Location of
Sample Broken force (kN) Req. (kN) Results
fracture
1# 12.70 10 Pass See photos

Note: The results comply with the client’ s requirement .

Testing Photos:

Original sample Before test

Unless otharwisa agreed in writing, this documant |s Issund by lha C—o
overleaf, available on request or accessible at hitp:/

subject 1o Terms and Gonditions for Electronic et EI. i
Attention is drawn to the limitation of llability, Indnmnil‘icallnﬂ and Jui

. nien/Te
sdiction issuas defin

axcept in fullfmlhnul prior written appmvsl 01 the mpany Any unaulhaﬂzsd alteration, fi

GEmENE o the fullest extant o

Gansrsl Conditions of Service printed
and, furehowanicfamst donumen!a

ad y er 0
advised that information contained hereon reflects the Company’s findings at the time of ita Intaﬂsntlon nﬂl and Mmin !he limits ol'
Client’s instructions, If any. The Company's sole responsibility Is to its Client and this document does not exonerate parties to a
transaction from e:alcis[ﬂg all their rights and obligations under the transaction documents. This documen! cannot be reproduced
ry or falsification of tha content or
the law. Unless otherwise stated the

o>, Inspection & Testing Services 7 results shown in this test report refer onl ta the umplu{s} lm!ed and such umplelu] are retained for 30 days onl

or email; CN.Doccheckiiisgs com

¥-
Attention: To check the authenticity of testing linspection report & certificate, plaase contact us at telsphone: [88-T55) 8307 1443,

No.89, Blook 1158, EastKang Qkao Road, Pudong Disric, Shanghal, China 201319 1{86-21)61196300  f(B6-21)68183122/68183020  www.sgsgroup.com.cn

hE - b BRRGRE1159%698 6i8: 201319 1(86-21)61196300  f(86-21)68183122/66183020 e sgs.china@sgs.com
1

Member of the SGS Group (SGS SA)



TEST REPORT

No. : SHIN2102008692ML
Date : Feb 10, 2021
Page: 3of 3

During test After test

Sample Photo

*kkkkkkk End of report********
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